OIE A-]3

f[~EL T~

LRV LR

INSTRUCTION

Thank you for buying Agile products. Please read this
manual carefully before assembling. We recommend that
you keep this manual for future reference regarding tuning
B and maintenance.

&I R KDS AGILEf ™ f, 1B &IFMEEN I IET X

ARAHEZEBHITHRUARREXEEAN, R
BEZENREIARBD, FARRHTHEUR

®iz55%,
MEKE: 690mm Length : 690mm
MESE: 200mm Height : 200mm
MEFEE: 100mm Width : 100mm
FHEEER: 0808 Main Rotor Diameter : 0808
FHEEKE: 360mm Main Blade Length : 360mm
EEEER: 0169mm Tail Rotor Diameter : #169mm
EREEKE: 63mm Tail Blade Length : 63mm
Oykig: 19T Motor Pinion : 19T
O3IAKV : 2520-1880KV Motor KV : 2520-1880KV
EEEE: 19T(11.57:1) Gear Ratio : 19T(11.57:1)
BRI : 4.24:1 Tail Gear Ratio: 4.24:1

Flying Weight: 1100g
Battery : 22.2V 1450-2000mAh
ESC : 60A

#KEZ: 1100g
Eith: 22.2V 1450-2000mAh
B iE: 60A

Version No : 20211010



Cinrrooucron O G W

Congratulations on your purchase of the Agile A—3 remote controlled helicopter kit. Agile A—3 is proudly manufactured by
KDS Model. Our goal was to offer you something different with a minimum of parts, easy maintenance, and outstanding
flying performances.

It's time to fly different!...

Enjoy the built and have a great time with your Agile A—3 !

IMPORTANT NOTES

R/C helicopters, including the AGILE A—-3 are not toys. R/C helicopters utilize various high-tech products and
technologies to provide superior performance. Improper use of this product can result in serious injury or even death.
Please read this manual carefully before using and make sure to be conscious of your own personal safety and the
safety of others and your environment when operating all AGILE products. Agile A—3, KDS Model, their affiliates and
authorized distributors are not responsible for personal injuries to the operators and others, and property damages that
could occur from the assembly, maintenance or your use/misuse of this product. Always respect the rules provided by
your local remote control aircraft organization.

NOTE FOR ASSEMBLY

The following manual provide important instructions to correctly assemble the model. It is structured in a logical way, based on
the work done in previous step. If you change the order, it may result in additional or unnecessary steps. So we suggest you to
read this user manual very carefully to understand correctly the assembly procedure. Failure to do so may not only downgrade
performances but also increase the risk of danger. Apply thread lock as indicated, allow the threadlock to cure before mounting
parts. It is recommended to use threadlock on each bolt or screw that are engaged with metal parts.

EDCEEEEE. . W W\

® LOCATE AN APPROPRIATE LOCATION

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose an —
appropriate flying site consisting of flat, smooth ground, a clear open field, or a large open T ;ﬁ:—,
room, such as gymnasium or warehouse without obstacles. Do not fly near buildings, high =

voltage cables, or trees to ensure the safety of yourself, others and your model. Do not play ﬁfﬂ“’
your model in inclement weather, such as rain, wind, snow or darkness.

e OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT

Before turning on your model and transmitter, check to make sure no one else is operating on :

the same frequency. Frequency interference can cause your model, or other models to crash. @—-— » - "
The guidance provided by an experienced pilot will be invaluable for the assembly, tuning, (if‘
trimming, and actual first flight(recommend you to practice with computer-based flight o
simulator).

® ALWAYS BE AWARE OF THE ROTATING BLADES

During the operation of the helicopter, the main rotor will be spinning at a high rate of speed.

The blades are capable of inflicting serious bodily injury and damage the environment. Be — ﬁ
conscious of your actions, and careful to keep your face, eyes, hands, and loose clothing :

away from the blades. Always fly the model a safe distance from yourself and others, as well M

4

as surrounding objects. Never take your eyes off the model or leave it unattended while it is
turned on. Immediately turn off the model and transmitter when you have landed the model.

W)’

AL IO, 7 & Page 01




ik ‘
LA A N O N
HEMRMEE AGILE A-3BIEEF#, AGILE A-3 EAKDS # &I 4 = HliEE K. RIMNMWEFRRASLONEYS, &
ERREESRE M, FHEPUREEIHEH CITHR.

ZZEHAgile A-3 EHHLFH IS MR

EEFH:

KDS AGILE A-3 B EHWHIEIE, EREETIHZESNESFRMERITHXNAKRARR, FUSRHMERST
LA RBLATRESERTEGETEZRT, FHZNESYVIFSERARPER, 282FIEE85%%e, #0
EREANNER, SEANECHEERLENERETEHFRANRERERBAEAEMAEZEIINREMSR
F, AFRRREEREIEREANLENBATIEEHLAEARANAREESES, UMHREZEXTETRERE
A, FREHEAQAFABALNEMREMERARTH LHNEMAMHESEREERE. KDSATE, MEFLAB MRS
AAEREBEAMNNMIAGEUALREM, KEZBTFHAERER XNEEOMTE.

2. BERBER |’_;w W™ NS

oL EIERY R ANEE

EANTHEA-—ENEE, AXHMEEE-—EREKRYE, HHNEFHENNE
Z, FETEAINSEEE XTI XIT. ¥ IUITEABARAA, 5%, BN,
SERLZ, MAFE, BRBENFIIERECSHAV~HIRIR. YREIR, 5
DLIEFAEZY AEAER VT AEHEELA IR TIT, I ITRRERNITARF

SREHEE. F2ETM, TEEBERSTRIE, WBRAZRIFHEE.
E R ERE ;

E X7 WTH, BWARTEARMENEITERT YT, EAFRERRENLHNGS —
HESS AT REMIMNGR. &S UHRERIES INNE—ENEE, ERBER P

WMERIEIT, FEEUNATESES, TALUREYIT. (BSRUSZREFHESEN
DEIEZE) .

CEEEETTH | ﬁ
U B MR SRAEEERT, DM, DB R AR SR r c

W)’

AL IO, 7 & Page 02




® PREVENT MOISTURE

R/C models are composed of many precision electrical components. It is critical to keep the
model and associated equipment away from moisture and other contaminants. The
introduction or exposure to water or moisture in any form can cause the model to malfunction
resulting in loss of use, or a crash. Do not operate or expose to rain or moisture.

® KEEP AWAY FROM HEAT

R/C models are made up of various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near any
source of heat such as an oven, or heater. It is best to store the model indoors, in a climate-
controlled, room temperature environment.

® PROPER OPERATION
Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

® SAFE OPERATION

Operate this unit within your ability. Do not fly under tired condition or improper operation,
which may cause danger.

3.Safety Check Before Flying ‘ ‘ ‘ h

Before flying, for safety reasons, make sure that no one else is operating a R/C model on the same frequency as yours.
Before flying, please check that the power of your transmitter and your helicopter are sufficient for the flight.

Before turning on the transmitter, please check that the throttle stick is in its lowest position, IDLE UP switch must be on
OFF position.

When turning off the model, please follow the power on/off procedure. Power ON: turn on the transmitter first, then turn on
helicopter power. Power OFF: turn off the helicopter power first and then turn off the transmitter. Improper operating
procedure

may cause the model to be out of control, so please do make this your habit.

Before operation, check that every movement is smooth and directions are correct. Inspect servos carefully for
interferences and broken gears.

Check for missing or loose screws and nuts. See if there is any cracked and/or incomplete assembly of parts.

Check main rotor blades and rotor holders carefully. Broken and premature failures of parts might result in a dangerous
situation or crash.

Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

Check that the battery and power plugs are fastened. Vibrations and violent flight might loosen the plugs and so lead to
out of control.

Check for the tension of main drive belt.

W’

AL IO, 7 & Page 03




o I B HIEFIE

EANARERHAFSHEENEFEREER, FFUALAENHNHIEIESKS, &8
GEAEIMRNER, BHLEXKSEANSABMSBENGEREFEFREMIILZT Q&
AR B!

mERIR
o EIRXNEBFEUPAKRERRZH, EFHRATEMR, BLERETERIER, H
i LA 38 % X =50 1T 28 712 B 28 0 SRR AR B 7T BE

o 71T HfER A~ m

BZBTREMT, ERANARKEKLERE, FERKDSRERTNETMH, UBHRE
WMPZE, FWATERFRAREE, BOILHER, A2 TRE, ZSIHIHEIE
ERIE.

o R
BTEHCRNARFE-—ERAREEAREISEAN, TTES, BHAEILE

B1E, BAINNKEATESIRES.

=N =

FHRTHINVHEIETFREEMTRES, BAREEFX, E&FX (DLE) & T XHARKE.

KIELIEFRIEFXNERF, AINEEFEAXHNE, BABEANEIRE, XNNEEXAEFINE
iR, BRALHFNER, TERNFXNEFSERLAEZERR, FWESS®ANRE, FHRAEHNS

:lﬂ}
Do

FHNERBEEANNEANDERTING, RAEEEERH, ARERARNIERESAETRNBEENIELE,
ERHENRABRE SR MBANRR.

RITHRRINRBERDHEMRAIEL SZ0E, ARBAERAITERMENTYN, FARLETRERSTAM
IR, HF AR L 3 e B SRR R BR A

RIAFERETTENTHANEMW KT, ELERTATHANERK.

AR WM, ARREGEFRENRFAOUENEY, REMANETLZTERBENER, SREERF
KMAEEH, EMNEBEREANLERENRER.

WMINE B RBFRIZELAREEEFRE, UREEIREFNRN, ITHPHORHDRHMANNRIT, TLUSHREXR
Bt/ BRI

W)’

AL IO, 7 & Page 04




4 .Equipment Required for Assembly ‘ ‘ ‘ N

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY

*Brushless electric motor: 2520-1880KV

(3mm Bolt holes, 16-19mm mount width, 3.5mm motor shaft)

*Speed controller: minimum 60A

(ESC specs limits should be rated accordingly to the maximum amps handling by the motor)
*Lipo Batteries: 6s 1450-2000 mAh

*Electronic flybarless system

*3 pcs swashplate +1 pcs tail servo's

*360 mm main rotor blades

*63 mm tail rotor blades (included)

*6 channel or more helicopter transmitter system, 2.4 Ghz frequency preferred
*Receiver 6 channel or more (working with your transmitter specs)

200mm

>

690mm

5.Specification ‘ ‘ ‘ N

100mm |

Page 05




RIS S Y VN

& STHLAneE Fi &

s TRISiA: 2520-1880KV (3mm #2427, 16-19mmBEERE, 3.5mm3 ki)

« BBFIHIREE: HI{K60A

« fHHth: 6S 1450-2000mAh
¢ 3N+ EZ R+ HEREHL
«360mm FHER kTR
«63mm EHE B kT &M
<BELLE, 2.4G B EE

<6l L WS % GHHLICED

oarum A W W W

200mm

690mm

A

L

100mm |

.

Page 06




7. 8%l ASSEMBLY SECTION

4 7%
Bearing
®5Xd10X4
LE HE B &
Thrust bearing
F5-10M
BE
Washer
b 5X d7X0.5
FERX
Main blade grip Hhx
Bearing
®»5Xp10X4

~

M AR A R S

Thrust bearings need lubricating oil

- N\ N’

N bay:=: L 322
Hexagon socket head
cap screws
M2X8
HEARAZEL
Hexagon socket head
cap screws

M2X4

ARRZE
Main blade grip arm

X

Main rotor heuseing

s S Tk B
BALLB
SMEKXR \ HNR N
\ Larger ID SmaIIerID/
HERANRIRL
Hexagon socket head
cap screws O
M3X8 V:'\:/asher
b 3X d 10X1
TR R E
Oring 90° Hp
Washer
b 5X$10X0.8

g
Spindle shaft
$ 5X56.5

[ EL IO, 7 &

Page 07




7. #83<1iBl ASSEMBLY SECTION

WA NFEL
Hexagon socket head
cap screws

M2X8

R Z A
Flange Bearing
$2.5X b 6X2.5

FBLAEIEE
FBL Radius head

PR 22
Set screw
M2X10

BRkH
Bail link

HEANREL
Hexagon socket head
cap screws

M2.5X16

HEANABEL
Hexagon socket head
cap screws

M2X14

#
Washer
b 2X $ 5X0.5

Tk
Main shaft
¢ 8*%103. 5mm

o W V]

\0\ P
Bearing

b 2X $ 5X2.5

FBLIZE
FBL Radius arm

B R AR EEM2. 5
Locknut

[ EL IO, 7 &

Page 08




7. 484488 ASSEMBLY SECTION b . . 8

Knuckle bearing

|
Locking pin :
|
|
|
& +FAETE
Bearing Swashplate under plate
¢ 20X 27X4
[ k4R 2
Round head screw
M2X4

[ EL IO, 7 &

Bk D

BALLD +¥RREE
Swashplate upper cap

PR EE P

D
BALL D

TFHE

Swashplate outer plate

IR fir 64 //

Have "A" sign ball link pointing out

REKIME “A” FERAN

R HF
Linkage Rod

TR0
Bail link

Page 09




=%

Tail gear box

. 7k
EEwER Bearing
40 2= Tail Belt wheel 2X & 5X2.5
Aluminum sleeve
BEEEE E
Rocker arm mount
B
Belt
2m-1068

WA AEL

Hexagon socket head f
cap screws g
M2X22

FRERIANHEL
Hexagon socket screws
M2X6
¥ [ Sk R~ i 48 44 S .
Hexagon socket screws  Hi&REHR Bearing B R
M2X4 Bearing plate ¢ 4X ¢ 8X3 ?;I%/e belt pulley
HEKANFHEL
Hexagon socket screws
M2X6
e g
Half-tooth screw
M2X4
R EEEERE

Tailsteering arm
connection mount

R Z A
Flange Bearing
d2X d5X2.5

HBAREE

CF Tail pinch connecting piese

FELANHIBRL .
Hexagon socket screws Bk A
M2X6 Bails A

7. 484488 ASSEMBLY SECTION b . . 8

=

Tail shaft
b 4X55
<
\
S % » - N

HLKER 22

Set screw
M3X3

[ EL IO, 7 &

Page 10




[ EL IO, 7 &

7. #83<1iBl ASSEMBLY SECTION

MERANRIRL
Countersunk head
socket screw

P EOREN
Washer Larger ID Smaller ID
3X5X0.5

BE
Washer
2X5X0.8

& Bk

Tail rotor hub

DS
Bearing 5
=3 . WA AR
¢ 3X ¢ 6X2.5 Tail blade grip AE HE 5 7K . Hexagon socket head
Thrust bearing  H7& cap screws
Bearing M2X6
b 3X$6X2.5
Bk k0
Ball lingk Ef#0

E ring .
1.5 RHEBRUBE
ail picth slider U arm
$HF
Pin
®1.5X7. 8mm EHBREE

Tail picth slider copper bush

Screw glue has been

BRSBRET SITRLR
applied at the factory

b 2
; E ¥ 4 7 2
Flange Bearing Tail bi : . HoiZ 44
picth slide bearing mount HLRBZ 22
¢ 6X & 10X3 9 Set screw

M3X3

Page 11




7. 484488 ASSEMBLY SECTION b . . 8

WA NAEL
Hexagon socket
head cap screws
M2X6

Bee

Screw gasket

BRAEHR

F Vertical stabilizer

WEANBEL
Hexagon socket
head cap screws

M2.5X10
EE
Tail boom
<
MR AR
Hexagon socket head
cap screws
M2X6
EHEF
CF Rudder control rod
b 2X390
BhiFHEsk

Rudder control rod bail link

R EME E E
Tail boom brace rob mount
B sk 4

Bail lin

WEANFAEL
Hexagon socket
head cap screws
M2.5X6

R fuit E e R AT 45 47 7 91 % I R 44
Tail boom brace After the Tail boom brace rob
mounting ring is installed, tighten the screw

[ EL IO, 7 &

Page 12




7. #83<1iBl ASSEMBLY SECTION

HHER
Belt wheel

wE

LIPS
Bearing
®3X ¢ 7X3

Copper sleeve

L DS
Bearing
¢ 5X ¢ 10X4

o W V]

MRANAEL
Hexagon socket head
cap screws

M3X14

LD
Bearing

¢ 8Xd16X5

A

v

WE

Copper sleeve

X 5 & T R

Servos under mount

K SH R

Aluminum Battery stop handle

S [E E B

Spring mount

W5 E AR
WE

Spring

R
Spring bolt

B 5t 4R [E] E #% F (S 4£6. 5mm)
Battery tray fixed column

TR IR

Countersunk head socket screw
M2X6

[ EL IO, 7 &

MRARAEL
Hexagon socket head
cap screws
M2.5X12

CF Frame connection plate

KA 50T
First reduction gear

ZRGR5T
Secondary gear 15T

iR

Shaft Pin

— R Thih

Secondary Transmission Shaft

Page 13




7. 484488 ASSEMBLY SECTION V|_w RN

RELIE 5E )i

Servo mount

X & b EE

Main shaft under mount

3 7K

Bearing

®5X b 10X4 \é

ok
WKM7 g
Hexagon socket head cap screws ®8X e 16X5
M2.5X6
+FESH
Swashplate Anti-rotation bracket
RE#LE E X 52

servo mounting frame

MR AR
Hexagon socket head
cap screws
Maxe ) \
AN REL
Hexagon socket head cap screws
M2X6
WANFEL
Hexagon socket head cap screws
M2X6

Re#l

Servo

HEARAEL
Hexagon socket head cap screws
M2X6

[ EL IO, 7 &

Page 14




7. #83<1iBl ASSEMBLY SECTION

T il B3&
Brushless motor

x4 (3. 5mm)
Drive pinion 19T

WK a2 /

Set screw
M3X3

MERNANAIEL
Countersunk head
socket screw
M3*6

o W V]

After the motor belt is installed and

IR FRANSFHERSHREHE
adjusted, tighten double head screws

[ EL IO, 7 &

Page 15




7. 484488 ASSEMBLY SECTION b . . 8

FEXANARL FELANNHIEL
mz))((asgon socket screws Hexagon socket screws

M2X5

Bt 4 8 51 iR B 3t 4 B 4L

Battery plate slippery course Main frame Battery plate slippery course

PIEN Py ¥4

Countersunk head socket screw

M2. 5%6 B E R

CF electronic plate

After the Main frame setis assembled,

the side panels need to be 90 degrees vertica
MESARFEEMIRKFEFEEERIOE AEk:

Tail boom fixed aluminum gasket

WA AR
Hexagon socket head
cap screws

M2.5X10

REEEEEEFFREERNGEMHE
After the tail boom is installed, tighten
Double head screw

s MR AREL
?&%%Hasket Hexagon socket head
g cap screws
M2.5X6

W

[ EL IO, 7 &

Page 16




7. #83<1iBl ASSEMBLY SECTION

L2400

Screw gasket

MR TNAPY T B ing gear
Landing gear -~ Hexagon socket head

B 2% [E] & B cap sCrews

Landing gear mount M2.5X10

RS
Bearing
¢ 8X b 14X4
3PS
one-way bearing
®8X ¢ 14X8
x5 5 [E E B
Main gear hub
LIPS
Bearing
10X ¢ 15X4

W)’

[ EL IO, 7 &

Page 17




7. 484488 ASSEMBLY SECTION b . . 8

F 66T
Main gear

BEHAE
\ One-way bearing center shaft

FERLANHEL

Hexagon socket screws

M2.5X5 RH®#T2T
Belt pulley 72T

EHERENAGEEHENER, EEAmEHMERENMERAIEHTE
Belt shall not be crossed twisted in the tail boom, the front end and tail rotor
shall rotate correctly as shown

WK IR 22

Set screw

M2.5X10 ms= %
Canopy support

By

Screw gasket

MANFIEL
Hexagon socket head
cap screws

M2.5X6 e
\‘°/¢5X¢7X05 B, EERNEEFER
’ When the main shaft to move
o] up and dowh use this gasket
Motor belt HE
Copper sleeve
8X11X1.5

= HEANREL
/ Hexagon socket head cap screws
M2.5X20

AEL IO, 7T & Page 18




7. 484488 ASSEMBLY SECTION b . . 8

MR BEL

Hexagon socket head

cap screws
! M2.5X6
’ |
|

R Re HLE E 1]

CF Tail servo mount

[ |
R HLE & A /N
Tail servo mount

|

fe#l
Servo

AN iR
I/Hexagon socket head
cap screws

M2X6

-0 -

BuRy

Screw gasket

WANFEL
Hexagon socket head
cap screws

M2.5X6

REAL RN R B R B P AL B 5T
Please adjust the middle position of
the servo's before installing it

AEL IO, 7T & Page 19




7. 484488 ASSEMBLY SECTION b . . 8

REFEX

Boom support head

EEF

Tail boom brace rob

TRk40
Bail link i #F
Linkage Rod

kAR RIEL
B 4 B B Hexagon socket head
Screw gasket &aZES?SreWS

AN AIEL
Hexagon socket head
cap screws

M2.5X12

[ EL IO, 7 &

Page 20




o W V]

B3t AR S 4 R
Battery guide block support

7. #83<1iBl ASSEMBLY SECTION

FA 4R [E 7E B
Battery plate buckl%.
o /‘
Aluminum sleev

W T Bt AR
CF Battery plate

MERANAIRL
Countersunk head
socket screw
M2X6

¢ 2X ¢ 5X3

MEANAIRL
Countersunk head
socket screw

M2X6 ot
Battery
FE jth 48 T
Battery Velcro
RSk A iR
Hexagon socket head B A BZ £ M3
cap screws ocknut
M3X20
L2
POM washer
RTERR
CF Blades

AL ST T = Page 21




7. 484488 ASSEMBLY SECTION b . . 8

B #8 42 BF M2
Locknut

Tk T EHEE 63mm
CF Tail Blades 63mm

WA N AR
Hexagon socket head
cap screws

M2X12

TRl B3k
Brushless motor

To Bl B FE AR (L

Flybarless module

l=chid T il B8 98
Battery ESC(Speed controler)

AEL IO, 7T & Page 22




7. 484488 ASSEMBLY SECTION b . . 8

k=

.\ Canopy

~

\.\%Eﬂs“zlﬁ

Canopy rubberring

AEL IO, 7T & Page 23




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24

